
T040423-5 －2/4－  

ここを押して

カバーを外す 

② 

① 
① 

 

— Installation － 

 
[Part Number]：6A1 492 FM 

 
[Vehicle] 2015+ Subaru WRX (VAG) 

 
[Product]: Power Brace, Front Member 

 
 

[Kit includes]: M8 x 30 Bolt x4 
                                                         M8 Flat Washer x4 

   M8 Spring Washer x4 
   Spacer x2 

 
 
 
 
 
 
 

#1 Remove Headlight Washer Cover and nozzle 
 
 
 
 
 
 

 

#2 Remove clip x3 and bolt x6 
 
 
 
 
 
 
 

 



T040423-5 －3/4 

③ 

④ ④ ④ 

④ ④ 

④ ④ 

⑤ 

 

#3 Remove clickx1 from Fender (Both sides) 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

#4 Remove clips from under cover 
 
 
 

 

 

 

 

 
 
 

⑤ 
 
 
 
 

#5 Disconnect Fog Light connectors (Right & Left). Then remove front bumper cover. 
 
 
 
 
 
 
 
 



T040423-5 －4/4 

⑥ 

⑦ ⑦ 

⑧ 

⑨ 

⑩ ⑩ 

⑪ 

 

#6 Remove foams from both sides 
#7 Remove bolts (x2 each side) 
#8 Remove x8 bolts on center 
 

 

 
 
 
 
 

 

 
 

 
#9 Install supplied spacers on both sides as showing following picture. 

 
 
 
 
 
 
 
 

 
 
 
 

#10 Install CUSCO Front Member Brace with supplied M8x30 bolts, M8 Washers, M8 Spring 
Washers. Then re-use OE bolts to install on center (#11) 

 
 
 
 
 
 

 
 
 
 
 
 

 

#12 Re-install Front Bumper Cover 


